No. 998 Remark: BGZ:

o Q
o M
(o @) 38
e 3
(@p) 33
<
)
(o) >
<
rl
A - 7 \\ z |\
Y \?, & “"‘J\":('..
{ S \ o’ \
’ { = \ N\
/* \ \‘rﬁwfg r@ (.
YA ) X
&"3 § / 2 @&’\%‘ A
\\ N % 7R »
T2}
L~ g
[=]
=]
<
-

JAGUAR 900-830 Page 1



No. 998 Remark:

010 COMPLETE ENGINE

BGZ:

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0142 014 1 ENGINE OM 502 LA 480KW 1 1)
1 00 0142 012 1 ENGINE OM 502 LA 350KW 1 2)
1 00 0142 013 1 ENGINE OM 502 LA 390KW 1 3)
2 00 1992 157 0 ENGINE REMANOM 502 LA 1 4)
480KW
2 00 1992 160 0 ENGINE REMANOM 502 LA 1 5)
350KW
2 00 1992 162 0 ENGINE REMAN OM 502LA 1 6)
390KW ONL
1) Equipment
SH_P02_0180 OM502 EWG470kW/ECE443kW
2) Equipment
SH_P02_0170 OM502 EWG340kW/ECE318kW
3) Equipment
SH_P02_0175 OM502 EWG380kW/ECE358kW
4) Equipment
SH_P02_0180 OM502 EWG470kW/ECE443kW
Remarks Exchange / Reman
5) Equipment
SH_P02_0170 OM502 EWG340kW/ECE318kW
Remarks Exchange / Reman
6) Equipment
SH_P02_0175 OM502 EWG380kW/ECE358kW
Remarks

Exchange / Reman

JAGUAR 900-830

Page 2



No. 999 Remark: BGZ:

o Q

N
[=]

¢ 3

(o) -
<

-]

(o) 3
<

2

] .
L g
[=]

=]

<

-

JAGUAR 900-830 Page 1



No. 999 Remark: BGZ:
010 COMPLETE ENGINE
Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0142 010 1 ENGINE OM 460 LA 260KW 1 1)
1 00 0142 011 1 ENGINE OM 460 LA 315KW 1 2)
2 00 1993 372 0 ENGINE REMAN OM 460 LA 1 3)
260KW
2 00 1992 167 0 ENGINE REMAN OM 460 LA 1 4)
315KW
1) Equipment
SH_P02_0160 OM460 EWG250kW/ECE241kW
2) Equipment
SH_P02_0165 OM460 EWG305kW/ECE289kW
3) Equipment
SH_P02_0160 OM460 EWG250kW/ECE241kW
Remarks Exchange / Reman
4) Equipment
SH_P02_0165 OM460 EWG305kW/ECE289kW
Remarks

Exchange / Reman

JAGUAR 900-830

Page 2



No. 810 Remark: BGZ: 13100

05748201

JAGUAR 900-830

810

144785/01

JAGUAR 900-830 Page 1



No. 810 Remark: BGZ: 13100

MERC.OM 502/460 LA; ATTACHING MOTOR

Pos. Part No. Description Dimension Quanti Conditions
1 00 0216 177 0 HEXAGON HEAD BOLT M16X35 Zy

2 00 0239 391 0 CONTACT WASHER Al6 9

3 00 0067 496 0 STRAP 6X80X230 2

5 00 0067 344 2 ENGINE SUPPORT GESCHW. 2 1)
5 00 0067 752 1 ENGINE SUPPORT GESCHW. 1 2)
5 00 0067 757 1 ENGINE SUPPORT GESCHW. 1 3)
6 00 0090 330 0 MEGU BUSHING 22X65X89,5 2

7 00 0211 186 0 HEXAGON HEAD BOLT M20X130 2

7 00 0237 521 0 HEX.NUT M20 2

7 00 0212 191 0 CONTACT WASHER A20 4

8 00 0237 465 0 HEXAGON HEAD BOLT M6X16 1

8 00 0236 169 0 HEXAGONAL NUT M6 1

8 00 0239 386 0 CONTACT WASHER A6 1

9 00 0068 909 0 SUPPORT 1

10 00 0235 509 0 HEXAGON HEAD BOLT MO06X50 2

10 00 0236 169 0 HEXAGONAL NUT M6 2

10 00 0239 386 0 CONTACT WASHER A6 2

11 00 0090 193 3 SUPPORT 1

12 00 0237 376 0 HEXAGON HEAD BOLT M16X30 2

13 00 0067 499 1 BEARING PLATE 1

14 00 0090 328 0 MEGU BUSHING 31X100X110 1

15 00 0067 738 0 BUSHING 2

16 00 0211 241 0 HEXAGON HEAD BOLT M30X170 1

17 00 0211 242 0 HEXAGONAL NUT M30 1

18 00 0067 349 4 SUPPORTING PLATE 1 1)
19 00 0235 668 0 SPRING PIN 6 X50 1

1) Remarks at Om 502 La

2) Remarks for Om 460 La, right

3) Remarks for Om 460 La, left

JAGUAR 900-830 Page 2



No. 811 Remark: BGZ: 13100

05660200

JAGUAR 900-830

1 ®

(87, ] F]
MERCEDES OM 502 LA
MERCEDES OM 460 LA

144521

JAGUAR 900-830 Page 1



No. 811 Remark: BGZ: 13100
ENGINE ACCESSORIES; OIL DRAIN HOSE 1)
Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0236 200 0 HEXAGON HEAD BOLT M8X20 2
1 00 0236 170 0 HEXAGONAL NUT M8 2
1 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
2 00 0069 040 0 OIL DRAIN HOSE 2TE16 SAR26 830 1 2)
2 00 0142 207 0 OIL DRAIN HOSE 1 3)
3 00 0238 268 1 SEALING RING D26X32X2 2 2)
3 00 0633 032 1 SEALING RING D22X27X1,5 2 3)
4 00 0215 393 0 HOLLOW SCREW 22 - 3 - M26X1,5 1 2)
4 00 0215 035 0 HOLLOW SCREW 18 - 3 - M22X1,5 1 3)
5 00 0668 879 0 SUPPORT 3,0X0110X0126 1
6 00 0236 327 0 HEXAGONAL NUT M22X1,5 1
7 00 0077 528 2 DRAIN FITTING D18,1X51,5 1
8 00 0002 846 0 RING SPIRALFORMIG OFFEN2
16 X

9 00 0002 848 0 KNOT CHAIN 1,8X 25X 6GL 1
10 00 0633 589 1 UNION NUT A3 L15 1
11 00 0077 529 0 STRAP 1,0X0026X0041 1
12 00 0215 080 0 SNAP RING Al4 1
1) Remarks P 02/180=jaguar 900/0m 502 La

P 02/175=jaguar 890/0Om 502 La

P 02/170=jaguar 870/0Om 502 La

P 02/165=jaguar 850/0Om 460 La

P 02/160=jaquar 830/0Om 460 La
2) Remarks at Om 502 La
3) Remarks for Om 460 La

JAGUAR 900-830

Page 2



No. 800 Remark:

800

LLIRARAS

05293201

7 JAGUAR 900-830

144779

JAGUAR 900-830

BGZ: 13050

Page 1



No. 800 Remark:

FUEL TANK, SUPPORT

BGZ: 13050

Pos. Part No. Description Dimension Quanti Conditions
1 00 0067 502 4 TANK BASE :Y

2 00 0242 389 0 HEXAGON HEAD BOLT M14X100 4

2 00 0236 173 0 HEXAGONAL NUT M16 4

2 00 0239 391 0 CONTACT WASHER Al6 4

3 00 0242 398 0 HEXAGON HEAD BOLT M16X200 4

3 00 0236 173 0 HEXAGONAL NUT M16 4

3 00 0239 391 0 CONTACT WASHER Al6 4

JAGUAR 900-830

Page 2



No. 801 Remark: BGZ: 13050

801

<7 JAGUAR 900-830

LIARS
o

144780

JAGUAR 900-830 Page 1



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-jaguar-900-830-forage-harvesters-parts-catalogue-manual-instant-download-sn-49300011-49399999/



